

Expert Opinions

Status Migrainosus in Children and Adults

Abigail L. Chua, DO; Brian M. Grosberg, MD; Randolph W. Evans, MD

Key words: status migrainosus, children, adults

(*Headache* 2019;59:1611-1623)

According to the International Classification of Headache Disorders, 3rd edition (ICDH-3),¹ status migrainosus (SM) is “a debilitating migraine attack lasting for more than 72 hours.” Analogous to the term “status epilepticus,”² “status migrainosus” was coined by Taverner in 1975,³ used by Lance in 1978,⁴ and was first added to the International Classification of Headache Disorders (ICDH-1) in 1988.^{5,6} The condition occurs in those with migraine with or without aura and, aside from increased duration and severity, has features similar to the individual’s prior migraine attacks. While attacks should last greater than 72 hours to fulfill the diagnostic criteria for SM (Table 1), short periods of remission (less than 12 hours) due to medication or sleep are accepted.¹

CASE HISTORY

This is a 31-year-old woman with a history of migraine without aura for 5 years occurring twice a month lasting 1-2 hours after taking 10 mg of

rizatriptan. She presented to the office with an exactly similar nonmenstrual headache continuously occurring for 5 days associated with increased stress and lack of sleep. The headache is described as a generalized, especially bifrontal-temporal, throbbing pain associated with nausea, light and noise sensitivity but no vomiting or aura. Pain intensity was initially 3/10 and since onset has been ranging from 3-8/10, at presentation to the office, her headache severity was 7/10. She had tried rizatriptan, ibuprofen, and a combination of acetaminophen (APAP) /aspirin/caffeine for the past 4 days without help. Past medical history was negative. Neurological exam was normal and she denied any recent illness, trauma, or change in medications. She was given bilateral greater occipital nerve (GON) blocks with 3 cc each and bilateral auriculotemporal, supraorbital, and supratrochlear nerve blocks with 0.5 cc each of 1% lidocaine, as well as diclofenac sodium 50 mg oral solution with resolution of the headache.

QUESTIONS

How common is SM? Are there triggers? What is the pathophysiology? Should diagnostic testing be done? Which acute treatments are effective? Is preventive medication effective? What is the prognosis?

From the Hartford Healthcare Headache Center, University of Connecticut School of Medicine, West Hartford, CT, USA (A.L. Chua and B.M. Grosberg); Department of Neurology, Baylor College of Medicine, Houston, TX, USA (R.W. Evans).

Address all correspondence to A.L. Chua, Hartford Healthcare Headache Center, University of Connecticut School of Medicine, West Hartford, CT, USA, email: abigail.chua@hhhealth.org

Accepted for publication September 12, 2019.

Conflict of Interest: None

Table 1.—ICHD-3 Diagnostic Criteria for Status Migrainosus¹

-
-
- A. A headache attack fulfilling criteria B and C
 - B. Occurring in a patient with 1.1 Migraine without aura and/or 1.2 Migraine with aura, and typical of previous attacks except for its duration and severity
 - C. Both of the following characteristics:
 - 1. Unremitting for >72 hours
 - 2. Pain and/or associated symptoms are debilitating
 - D. Not better accounted for by another ICHD-3 diagnosis
-

EXPERT OPINION

Epidemiology.—Migraine is a common primary neurologic disorder that affects approximately 12-15% of the world's population⁷ and is considered as the second most disabling condition worldwide.⁸ It affects women 3 times more often than men (17.1% vs 5.6%)⁹ and occurs in all ages, with approximately 5% of adolescents having a migraine headache by age 15.^{10,11}

SM is a debilitating complication of migraine with or without aura that lacks clear epidemiologic data. A recent 11-year retrospective analysis of a French tertiary headache center reported a 3% prevalence of SM,⁶ while a 2006 multicenter study of 253 patients with migraine reported that 24.3% of those with aura and 20.6% of those without aura experienced headache pain for more than 72 hours.¹² SM is thought to occur more frequently in those with episodic migraine (less than 15 headache days per month).¹³

Pathophysiology.—Initially thought of as a vascular phenomenon,¹⁴ migraine is now considered as a primary neurologic disorder of central and peripheral sensory processing involving the trigeminovascular system¹⁵ and possible “migraine centers” such as the hypothalamus.¹⁶ While it stands to reason that the pathophysiology of SM should follow that of migraine (given that SM is a manifestation of the disorder), no clear pathophysiological mechanism has been identified for SM specifically. A case report of MRI and PET scan of the brain during SM suggests that SM can be associated with vasogenic cerebral edema.¹⁷

Risk Factors.—A variety of risk factors for SM have been proposed. Emotional stress, depression, and medication overuse are among the most commonly reported,^{2,6} and menstruation was found to be a precipitating factor in 31.3% of women with SM.⁶ A case

describing persistent migrainous vertigo possibly triggering cephalic SM suggests that stimulation of the vestibular system can trigger migraine attacks and bouts of SM.¹⁸ Studies of SM in children and adolescents are lacking, but a small retrospective study demonstrated that recent systemic illness presenting as fever and generalized malaise was seen in 2 out of 14 children (14%) hospitalized for the treatment of SM.¹¹

While SM is more commonly seen in those with episodic migraine,¹³ a high attack frequency may be a risk factor for its development. Chronic migraine is associated with a decreased response to both acute and preventive migraine treatments,¹⁹ theoretically increasing the risk of developing SM.

Clinical Presentation.—ICHD-3 diagnostic criteria for SM require that it present similarly to migraine attacks an individual has had in the past, with the exception of increased severity and prolonged duration.¹ A French study of SM found an attack duration of 4.8 weeks (ranging from 3 to 10 weeks). However, there may be selection bias as this study was performed at a tertiary headache center.¹³ Of note, the authors have seen cases of SM with a thunderclap onset, “crash migraine,” and others with a distribution different than prior migraines.

Episodic Status Migrainosus.—SM occurring in the absence of other attacks of shorter duration has been reported.²⁰⁻²² Medina and Diamond described 27 individuals with migraine whose headaches occurred in recurrent cycles separated by headache-free intervals. These attacks, which they termed “cyclical migraine,” lasted an average of 6 weeks each and occurred an average of 5 cycles per year.²³

Evans reported 2 similar cases of “episodic daily migraine” in a man and woman who experienced 4-5 migraine attacks per year that would occur daily for 2-8 weeks at a time.²¹ He speculated that Thomas Jefferson had similar headaches.

Singh et al reported 18 cases they termed “episodic status migrainosus” (ESM) affecting mostly women with an average migraine attack frequency of 2 per month with each attack lasting an average of 7 days.²² Migraine with aura was present in 55.6% (10 patients), depression in 55.6%, and anxiety in 16.7%. Precipitating factors for ESM included emotional stress/anxiety in 61.1%, poor sleep in 50%, menses in 38.9%, and food

Table 2.—Proposed Criteria for Episodic Status Migrainosus^{20,22}

Description:
A recurrent headache disorder (occurring in individuals with 14 or fewer headache days per month or no other migraines) with attacks lasting more than 72 hours manifesting in attacks otherwise meeting criteria for (1.1 *Migraine without aura* and/or 1.2 *Migraine with aura*)

Diagnostic criteria:

A. Attacks fulfilling all but criterion B for 1.1 *Migraine without aura* and/or 1.2 *Migraine with aura*

B. Recurring attacks lasting greater than 72 hours (untreated or unsuccessfully treated)

C. Not better accounted for by another ICHD-3 diagnosis

triggers in 38.9%. ESM evolved into chronic migraine in 83.3% at a median age of 26.8 years. Singh et al proposed the criteria for ESM for which Evans²⁰ proposed modifications (Table 2).

Migraine Aura Status.—Migraine aura status is similar to SM. Criteria for migraine aura status is located in the Appendix section of the ICHD-3 and defines a condition fulfilling diagnostic criteria for migraine with aura (or its subtypes), with at least 3 episodes of aura occurring over 3 consecutive days.¹ One study showed that this condition to be rare (3 out of 8821 individuals), occurring in those with a low attack frequency, and lasting an average of 4 weeks (range of 3-5 weeks).⁶

Evaluation.—The history and a normal neurological examination should be consistent with migraine with or without aura. If headache “red flags” (Table 3) is present, further evaluation to exclude a secondary cause may be necessary.

Several SM mimics have been reported and include hemorrhagic pituitary adenoma,^{26,27} cervical and vertebral artery dissection,²⁸ and a brain abscess.²⁹ There are numerous other mimics including sphenoid sinusitis, reversible cerebral vasoconstriction syndrome, subarachnoid hemorrhage, subdural hematoma, pseudotumor cerebri, brain tumor, intermittent hydrocephalus, meningitis, and acute glaucoma.³⁰

Primary headaches can also be mimics to SM. A persistent unilateral headache could be hemicrania continua. A large series found that the longest duration

Table 3.—Headache “Red Flags” Concerning for Secondary Headache

- Change in frequency, severity, intensity or associated symptoms of headaches
- Systemic symptoms (ie, fever, weight loss, rash, chills, night sweats, and jaw claudication)
- Secondary risk factors (ie, pregnancy, cancer, HIV/AIDS, and immune compromised state)
- Seizures
- Neurologic symptoms or signs
- New headache or change in headache in someone over age 50
- Thunderclap headache
- Positional component
- Pulsatile tinnitus
- Precipitated headache, specifically by cough, exercise, sexual activity or sleep

Adapted from Refs. [24,25].

SM attack was 10 weeks;⁶ if the headache persists for more than 3 months with negative testing then primary new daily persistent headache should be considered.

Outpatient Treatment.—Most studies of SM focus on emergency or hospital-based treatment. However, this is not always an attractive choice for patients due to the cost of emergency care, unpleasant environment with many possible migraine irritants (fluorescent lights, loud noises, and unpleasant smells), or the unfortunate stigma of being viewed as a drug seeker.³¹ Ideally, treatment of severe or prolonged episodes of migraine starts in the outpatient setting. Although not specific to SM, “rescue medications” of various types have been used for outpatient treatment of refractory or intractable migraine attacks.³² A study on resource use and patient outcomes shows that emergency room visits decreased by 85% with home use of sumatriptan (oral or subcutaneous injection), and that 6 months after starting acute sumatriptan use, Migraine-Specific Quality of Life Questionnaire scores showed significant improvement in all 3 domains measuring health-related quality of life: role restrictive, role preventive, and emotional function.³³ “Sumatriptan (6 mg sc) is the first choice for patients requiring [outpatient] treatment of SM”³⁴ and DHE (dihydroergotamine) may be a good first-line acute treatment option in those at risk for developing medication overuse headache.³⁵ In addition, typical “headache cocktails” used in the emergency department (ED), such

as a combination of diphenhydramine, metoclopramide, ketorolac, and sumatriptan, can be prescribed to patients for home use, and are available in oral, intramuscular, and suppository formulations. Anecdotally, other “rescue” treatments that have been used include DHE nasal spray, powdered diclofenac, olanzapine, intranasal lidocaine, butalbital-containing combination analgesics, and opioids. Some clinicians use 4 mg of methylprednisolone for 6 days starting at 6 tablets per day the first day and decreasing by 1 tablet per day. Brief courses of corticosteroids may decrease recurrence, but it is not certain that the duration of the SM attack is shortened.³⁶ The potential for adverse events should also be considered.

If available, outpatient treatments from their physicians can also help abort an episode of SM. Injections of nerve blocks and trigger point injections using lidocaine or bupivacaine can be an effective abortive agent for refractory migraine attacks.

Emergent Treatment.—In the United States, there are 5 million ED visits for headache each year and approximately one-third are due to migraine.³⁷⁻⁴⁰ The number of cases of SM presenting to the ED is not known. Migraine management should always be tailored to the patient’s goals of care and take into account their current medications, medical comorbidities, and the presence of any contraindications to the treatments used for SM.

In a systemic review of 44 studies of acute treatment of migraine in the ED, the following 4 treatments were strongly recommended: sumatriptan, prochlorperazine, metoclopramide, and ketorolac.⁴¹ Intravenous (IV) dexamethasone and haloperidol were not recommended as acute ED treatment because of the lack of rigorous data and the potential for significant adverse events.

The American Headache Society performed a similar systemic review, finding 68 randomized controlled trials utilizing 28 injectable medication. The recommendation is the following: “Intravenous metoclopramide and prochlorperazine, and subcutaneous sumatriptan should be offered to eligible adults who present to an ED with acute migraine (Should offer-Level B). Dexamethasone should be offered to these patients to prevent recurrence of headache (Should offer-Level B). Because of lack of evidence demonstrating efficacy and concern about subacute

or long-term sequelae, injectable morphine and hydromorphone are best avoided as first-line therapy (May avoid-Level C).”⁴²

Vécsei et al found that high-quality randomized trials of SM treatment in the ED are lacking. The current data suggest the use of the following: IV fluids, corticosteroids, magnesium sulfate, anticonvulsive drugs, nonsteroidal anti-inflammatory drugs (NSAIDs), antiemetics, and serotonergic agents.³⁷

Repeated doses of triptans are unlikely to provide added relief nor will they prevent recurrence of attacks.^{43,44} DHE and triptans should not be administered within 24 hours of the other. Concomitant administration of triptans and DHE (or ergotamine) within a 24-hour period is contraindicated due to the risk of elevated blood pressure and coronary artery vasoconstriction.⁴⁵

Case reports and small case series report efficacy for SM with the following: IV valproate for pediatric and adult;^{46,47} DHE;³⁵ IV droperidol;⁴⁸ IV magnesium;⁴⁹ IV methylprednisolone for SM with migrainous vertigo;¹⁸ IV levetiracetam;⁵⁰ general anesthesia;⁵¹ and ziprasidone (10-40 mg).⁵²

Corticosteroids.—A systemic review of 25 studies with a total of 3989 patients found that corticosteroids were most effective in cases of “higher disability, prolonged migraine duration, SM, incomplete pain relief, and headache recurrence.”⁵³ Parenteral dexamethasone is the most commonly used steroid in the emergency room setting and has level C evidence for its use in SM in adults.^{53,54} A randomized, double-blind, placebo-controlled multicenter trial of 205 adult ED patients with migraine found no statistical benefit between 10 mg of IV dexamethasone and placebo in terms of pain freedom at the time of ED discharge.⁴⁰ However, a subgroup analysis of 45 patients with SM revealed that more patients in the active treatment group reached pain freedom at the time of discharge compared to placebo (64% vs 39%, respectively) and IV dexamethasone was more effective than placebo in preventing headache recurrence at 24 hours (38% vs 13%, respectively). For adults, suggested doses of dexamethasone range from 4 to 16 mg IV.⁵⁵ Steroid use in the pediatric population has not been well studied and recommendations for their use as treatments for SM have not been made.⁵⁶

There is a small risk of significant adverse events with short-term corticosteroid use including aseptic osteonecrosis,⁵⁷ sepsis, venous thromboembolism, and fracture.⁵⁸

IV fluids.—In addition to providing fluid repletion, there is some evidence that IV fluids alone, such as 500-1000 mL of 0.9% normal saline solution,³⁷ can provide headache pain relief.⁵⁵ One study found evidence that dehydration lowers pain thresholds as well as leads to increased pain-related brain activity in the insula, thalamus, and anterior cingulate cortex; rehydration with enteral fluids reportedly reverses these findings.⁵⁹ However, single studies in adults⁶⁰ and children⁶¹ did not find benefit from IV fluids.

Sedatives and Anesthetics.—The rapid-acting anesthetic agent ketamine is a noncompetitive N-methyl-D-aspartate (NMDA) receptor antagonist that has been shown to have pain-relieving properties. “In low doses, ketamine causes analgesia and sedation, whereas in high doses, it produces general anesthesia.”⁶² A small randomized control trial (RCT) of 17 patients with migraine found that a single dose of 0.08 mg/kg of ketamine given subcutaneously resulted in a 50% reduction in acute pain compared to placebo.⁶³ However, another RCT of 34 adult ED patients with migraine found that 0.2 mg/kg of ketamine IV was not an effective acute treatment.⁶⁴ Intranasal formulations of ketamine are available and have been studied in migraine treatment.⁶⁵ To evaluate intranasal ketamine’s utility in the ED setting, the treatment of headache with Intranasal Ketamine Trial compared the following treatments in 53 subjects with primary headache disorders: (1) a combination of IV metoclopramide and diphenhydramine in normal saline and intranasal normal saline and (2) intranasal ketamine with IV normal saline placebo.⁶⁶ Results showed that intranasal ketamine was not superior to IV metoclopramide; however, the study suggests that intranasal ketamine may have pain-relieving effects comparable to IV migraine abortive therapies. A review of treatment trends in the ED found an increase in ketamine use in pediatric patients presenting with lacerations and skeletal fractures;⁶⁷ however, there is a lack of studies evaluating the use of ketamine specifically for acute migraine treatment in the pediatric population. One longitudinal cohort study of 63 pediatric patients treated at a ter-

tiary care center for various chronic pain conditions, including migraine (13%), reported that “ketamine-associated reductions in pain scores were the largest in postural orthostatic tachycardia syndrome and trauma patients and the smallest in patients with chronic headache.”⁶⁸ Ketamine currently has grade D recommendation for its acute use in conditions such as migraine.⁶²

Propofol may be an effective acute treatment option for migraine.⁴² ED-administrations of low dose propofol led to greater pain reduction in pediatric patients with migraine when compared to patients who received a standard combination of prochlorperazine, NSAID, and diphenhydramine (80.1% vs 61.1%, $P < .05$).⁶⁹ In addition, those that received propofol were discharged from the ED 80 minutes earlier than those that received standard treatment. An RCT of 66 pediatric patients found that IV propofol was as effective as an IV combination of metoclopramide, ketorolac, and diphenhydramine in reducing migraine pain in an ED setting and that treatment with combination treatment was associated with a higher number of rebound headaches compared to propofol.⁷⁰ Propofol has also shown effectiveness in treating SM in adults. Eight patients with migraine lasting >72 hours despite prior treatment with triptans, NSAIDs, opiates, and steroids were treated with IV boluses of 10 mg of propofol for every 5 minutes until a change in pain severity was seen.⁷¹ Improvement was seen in all subjects, occurring within 5-30 minutes of administration of propofol. Doses needed for the therapeutic effect ranged from 10-60 mg. At follow up 72 hours later, 5 subjects remained headache free, while 2 developed moderate headaches 24 and 36 hours later; both of these headaches responded to treatment with NSAIDs. Propofol was also found to be superior to 6 mg of sumatriptan SC in relieving migraine pain at 30 minutes.⁷²

Lidocaine has utility both as an anesthetic as well as an antiarrhythmic.⁷³ A trial of 76 adult ED patients with migraine compared 1 mg of IV DHE (repeated once in 30 minutes if needed), 12.5 mg of IV chlorpromazine (given in 20-minute intervals as needed, maximum dose of 37.5 mg), and 50 mg of IV lidocaine (given in 20-minute intervals as needed, maximum dose of 150 mg) and found that while chlorpromazine was the most effective acute migraine treatment, lidocaine IV resulted in a 50% reduction in pain severity with little

adverse effects.⁷⁴ To the authors' knowledge, studies evaluating IV lidocaine for acute migraine treatment in the pediatric ED population are not available. However, pediatric and adolescent patients with SM and refractory headache treated with IV lidocaine infusions in an intensive care unit show improvement in headache severity and good tolerability to treatment.^{75,76}

Peripheral Nerve Blocks.—Nerve blocks can be administered in the areas of the supraorbital, supra-trochlear, auriculotemporal, and occipital nerves. The GON is most commonly injected; however, the site of injection is also influenced by the location of head pain and focal tenderness found on the examination of the scalp. Injection method varies, depending on the provider's training and experience. A 2016 survey of pediatric and adolescent headache specialists found that SM was one of the most common conditions considered appropriate for treatment with nerve blocks.⁷⁷ The most common local anesthetics used in nerve blocks are lidocaine 1%-2%, bupivacaine 0.5%, or a combination of the two. A trial comparing GON (1 mL of 0.5% bupivacaine mixed with 1 mL of normal saline), IV treatment (50 mg of dexketoprofen trometamol and 10 mg of metoclopramide), and placebo (1 mL of normal saline injected in the area of GON) in 60 adult ED patients found that injection of 0.5% bupivacaine was as effective as IV dexketoprofen and metoclopramide in decreasing headache pain severity within 30 to 45 minutes of treatment.⁷⁸ Interestingly, Young et al reported that an injection of 1 mL of a 50-50 mix of 2% lidocaine and 0.5% bupivacaine over the occipital ridge not only resulted in the reduction of migraine pain, but also decreased allodynia and photophobia within 5 minutes of administration.⁷⁹

ED Treatment Summary.—Table 4 provides a summary of SM treatments commonly used in the ED.

Hospitalization.—In 2008, over 50,000 hospitalizations in the US were related to migraine.⁸⁰ Inpatient treatment of headache should be considered in cases of (1) severe dehydration or intractable vomiting (2) persistent headache despite adequate attempts in an emergency or urgent care setting (3) persistent headache despite adequate attempts in an outpatient infusion center or no access to an outpatient infusion center (4) intractable headache associated with overuse of acute medications necessitating detoxification or (5) ex-

istence of comorbid medical or psychiatric conditions that require monitoring or concurrent treatment.^{81,82}

In addition, individuals experiencing a significant headache-related disability that threatens their ability to work, attend school, or engage in family and social activities may need to be admitted (Table 5). The goals of inpatient headache treatment will vary based on the indication for admission. Specifically, for SM, the goal should be the resolution of headache by the time of discharge. Ideally, patients should maintain headache freedom for at least 72 hours after treatment.⁵⁵

Inpatient treatment of SM utilizes many of the same treatments used in the acute or emergent setting (Table 4); however, treatment is usually given via slow infusions rather than bolus. Repetitive IV DHE given per the "Raskin protocol" is a mainstay of inpatient headache treatment.⁸³ The "Raskin protocol" was first reported in 1986 and used repetitive dosing of DHE (0.3 to 1 mg) and metoclopramide every 8 hours. Compared to a group receiving diazepam intravenously every 8 hours, adults who received DHE became headache free within 2 days (compared to 3-6 days in the diazepam group). In addition, 39 participants in the DHE group were able to maintain improvement in headache up to 16 months after treatment. IV dihydroergotamine should be infused slowly over 10 to 15 minutes to reduce the side effects of nausea, flushing, and chest tightness. An average starting dose is 0.5 mg; however, doses up to 1 mg are also used. An exacerbation of headache may be experienced by some patients receiving DHE; however, this does not alter the response to treatment and should not be taken as an indication to stop treatment.⁸⁴

IV lidocaine infusion is available in some hospitals and headache centers. It is most commonly used for adult headache treatment; however, children with SM have shown benefit from it as well.⁷⁵ Twenty-six patients' ages 10-19 years old were treated with IV lidocaine for an average of 4 days. Treatment consisted of IV lidocaine at doses ranging from 1.125 to 2.25 mg/kg/hr. Pain relief of 50% was seen at 16 hours of treatment and complete resolution of pain occurred by 19 hours. A retrospective survey of 71 adults with chronic daily headache and medication overuse who had been treated with lidocaine infusion for 7 to 10 days reported that 90% experienced improvement in

Table 4.—Summary of Status Migrainosus Treatments in the Emergency Room Setting

Treatment	Recommended Adult IV Dosing	Recommended Pediatric IV Dosing	Clinical Considerations
Sumatriptan	6 mg	6 mg (>30 kg) 3 mg (<30 kg)	Triptans, ergots, and ergot derivatives should not be used together within a 24-hour period;
DHE	1 mg	0.5-1 mg (age > 10 years old and/or weight > 25 kg)	cautious use in those with cardiovascular risk factors
0.9% Normal Saline	500-1000 mL	10 mL/kg	Avoid fluid overload, monitor cardiopulmonary status
Acetaminophen	1000 mg	15 mg/kg	Contraindicated in hepatic dysfunction
Ibuprofen	400-800 mg	7.5-10 mg/kg	Caution in those with risk of gastrointestinal bleed. Avoid the use of ketorolac within 6 hours of other NSAIDS
Ketorolac	30-60 mg	0.5 mg/kg; max dose 30 mg	
Diphenhydramine	25-50 mg	0.5 mg/kg; max dose 25 mg (age > 8 years old)	Use as adjunctive treatment to prevent extrapyramidal symptoms (EPS) from dopamine-receptor antagonists
Dexamethasone	4-16 mg	—	More effective for preventing attack recurrence. Limit use to <6 times per year; risk of avascular osteonecrosis with any dose
Prochlorperazine	10 mg	0.15 mg/kg; max dose 10 mg (age > 2 years)	Risk of EPS; pretreat with diphenhydramine. Contraindicated in prolonged QTc
Haloperidol	2-5 mg	—	Risk of EPS; pretreat with diphenhydramine
Metoclopramide	10 mg	0.1-0.2 mg/kg; max dose 10 mg	Infuse slowly over 15 minutes to decrease the risk of sedation and EPS
Magnesium Sulfate	500-2000 mg	30 mg/kg; max dose 2000 mg	Can cause hypotension and facial flushing
Sodium valproate	500-1000 mg within 15 minutes	15 mg/kg; max dose 1000 mg	Administration in patients on oral topiramate may lead to hyperammonemia with encephalopathy
Levetiracetam	500-1500 mg	—	Can cause somnolence or irritable/hostile behavior
Ketamine	0.3 to <1 mg/kg bolus	0.1-0.3 mg/kg/hr	Doses of 1 mg/kg or greater cause dissociative sedation
Propofol	10-40 mg initial bolus + 10-20 mg additional boluses (max dose 120 mg)	0.25 mg/kg every 5-15 minutes (max dose 30 mg)	Also relieves nonheadache migraine symptoms such as nausea, photophobia, and phonophobia
Lidocaine	50 mg every 20-min (max dose 150 mg)	40-60 mcg/kg/min, infused over 2 hours	May cause tinnitus, dysrhythmias, hallucinations, and toxicity. Caution in patients with renal or heart failure

their headache, with 60% having no headache at the time of discharge.⁸⁵ Dose given was 2 mg/min. Patients admitted for IV lidocaine should have continuous cardiac monitoring, while receiving treatment.

In the inpatient setting, continuous infusion of valproate may be more practical than bolus administrations due to valproate's short half-life.⁴⁶ A protocol consisting of an initial 20 mg/kg loading dose of VPA, followed by a continuous infusion of 1 mg/kg/hr has been used in pediatric patients with SM, with 66% reporting excellent response to treatment. Serum

Table 5.—Indications for Inpatient Headache Treatment

- Severe dehydration or intractable vomiting
- Existence of comorbid medical or psychiatric conditions that require monitoring or concurrent treatment
- Persistent headache despite adequate attempts in an emergency or urgent care setting
- Persistent headache despite adequate attempts in an outpatient infusion center or no access to an outpatient infusion center
- Intractable headache associated with overuse of acute medications necessitating detoxification
- Headache with high level of headache-related disability that threatens an individual's work/education/ability to function

concentrations of VPA are checked 2-4 hours after the start of infusion, and again approximately 20 hours later. Once headache is relieved, patients are switched to oral VPA, using the same dose they had received during infusion treatment.

Prognosis.—Given that SM is an exacerbation of a primary migraine disorder, adequate treatment should lead to resolution and a return to the individual's baseline headache pattern. Beltramone and Donnet found that, among patients with SM, “all patients with low-frequency migraine attacks before SM returned to low-frequency migraine attacks after. Among patients with high-frequency migraine attacks ($n = 4$) half returned to high frequency, one to low frequency and one to chronic migraine.”⁶

For those that require inpatient headache treatment, prolonged length of stay “can serve as an indirect indicator of poor headache control and/or a refractory underlying primary headache disorder.”⁸⁶ A retrospective chart review of 4325 patients admitted for a primary diagnosis of SM between September 2008 and December 2011 found that African American women and those with chronic renal failure, congestive heart failure, opioid abuse, and/or mood disorders were more likely to have prolonged length of stay compared to those who did not fit those criteria. This study suggests that these individuals may be at increased risk of refractory headaches and SM, leading to decreased treatment response and prolonged hospitalization.

Legault et al performed a retrospective study in 187 children of 8 to 17 years of age who were treated in the ED for SM in 2008.⁸⁷ Within 1 month of headache treatment, 11.2% returned to the ED. No current treatment provided in the ED for SM altered the immediate recurrence rate.

Studies in both the adult and pediatric population suggest a link between migraine and suicidal behavior, with an increased association seen in those with chronic migraine and migraine with aura.⁸⁸⁻⁹¹ SM may also increase the risk of suicidality. A population-based study of adult Taiwanese patients diagnosed with either SM ($n = 13,605$) or migraine ($n = 21,485$) found that those with SM had a 1.81-fold risk of attempting suicide compared to a control group that did not have either diagnosis.⁹² In addition, compared to men, individuals older than 50 years, and those who made

≥20,000 New Taiwan Dollars per month, patients with SM who were female, younger than 50 years old, and had a low monthly income had increased risk of suicide attempt (adjusted hazard ratios of 2.67, 3.27, and 2.44, respectively). There was no increased risk of suicide attempt in those with migraine without SM when compared to the comparison group.

Prevention.—It is not known if starting a migraine preventive treatment at the time of SM will shorten the duration. If headaches were frequent prior to SM, preventive medication may be indicated.

Since a cure for migraine has not yet been discovered, control over the disease is the primary goal. As discussed earlier, several triggers and risk factors can predispose an individual to increased attacks and SM. Modifications of these factors may help “prevent” the development of SM.

Hormonal changes associated with menstruation can lead to SM. Perimenstrual prophylaxis, or “mini prophylaxis,” using frovatriptan, a 5HT_{1B/1D} receptor agonist with a half-life of 26 hours, has been shown effective in reducing the attacks of menstrual migraine (MM).⁴⁵ “Data from RCTs for perimenstrual prophylaxis show a significant reduction in risk of MM in women using frovatriptan 2.5 mg QD or BID for 6 days compared with placebo, with no evidence of delayed or rebound headache following treatment.”⁴⁵ Mini prophylaxis of MM is most effective in women with regular, predictable menstrual cycles, whose headaches occur on a consistent day in relation to flow.⁹³

As per the ICDH-3, medication overuse is defined as a regular intake of triptan, ergotamine, combined analgesic, or opioid medications on 10 or more days per month, or regular use of APAP or NSAID medications on 15 or more days per month.¹¹ Overuse of abortive headache treatments can lead to the chronification of migraine, which is associated with decreased response to both acute and preventive migraine treatments. This decreased response can lead to SM. With treatment, however, “approximately 50% of patients with chronic migraine revert to episodic migraine after drug withdrawal.”^{94,95} It is important that physicians inform their patients that an initial worsening of their headaches, signifying withdrawal, can occur and last for several weeks.

CONCLUSION

SM is a clinically significant complication of migraine with or without aura. The case presented in this review illustrates several important points regarding SM. First, the patient was found to have a normal neurological exam, with no red flags in her headache history, and a headache that was similar to previous migraine attacks she had in the past. In this scenario, no further workup of her headache was needed. However, when caring for chronic pain patients, such as those with migraine, it is important to keep in mind that secondary headaches can arise at any time, and that even an attack that fits the classic definition of SM warrants a thorough investigation. Second, the patient had several migraine abortive treatment options at home, allowing her to appropriately treat her migraine attack prior to calling her physician. When combined with triptans or dihydroergotamine, creative combinations of acute migraine treatments may be enough to keep patients at home, without the need for emergency care. A key strategy in “preventing” SM is proper education of both the provider and the patient. Providers should be able to recognize risk factors that place their patients at risk for SM so that modifications and treatment plans can be made. Patients should be educated on the proper use of their migraine treatments to avoid not only overuse, but under treatment as well. A common practice among patients is to delay acute treatment until pain is severe or until they are “sure” the attack is truly migrainous.^{96,97} Several studies, however, have reported improved response when acute treatments are taken earlier, especially in those who develop allodynia.⁹⁸⁻¹⁰⁰ When taken earlier, either during mild to moderate pain, or prior to the development of allodynia, appropriate abortive treatment use can “result in decreased migraine burden by reducing total migraine headache duration.”¹⁰¹

REFERENCES

1. Headache Classification Committee of the International Headache Society (IHS). The International Classification of Headache Disorders, 3rd edition. *Cephalalgia*. 2018;38:1-211.
2. Couch JR Jr, Diamond S. Status migrainosus: Causative and therapeutic aspects. *Headache*. 1983;23:94-101.

3. Taverner D. Drug treatment of the cranial neuralgias. In: Vinken PJ, Bruyn GW, ed. *Handbook of Clinical Neurology*, vol. 5. New York: American Elsevier Publishing Company Inc; 1975:378-385.
4. Lance JW. *Mechanism and Management of Headache*. Boston, MA: Butterworth (Publishers) Inc.; 1978.
5. Headache Classification Committee of the International Headache Society. Classification and diagnostic criteria for headache disorders, cranial neuralgias and facial pain. *Cephalalgia*. 1988;8(Suppl. 7): 1-96.
6. Beltramone M, Donnet A. Status migrainosus and migraine aura status in a French tertiary-care center: An 11-year retrospective analysis. *Cephalalgia*. 2014;34:633-637.
7. Yeh WZ, Blizzard L, Taylor BV. What is the actual prevalence of migraine? *Brain Behav*. 2018;8: e00950.
8. GBD 2016 Disease and Injury Incidence and Prevalence Collaborators. Global, regional, and national incidence, prevalence, and years lived with disability for 328 diseases and injuries for 195 countries, 1990–2016: A systematic analysis for the Global Burden of Disease Study 2016. *Lancet*. 2017;390:1211-1259.
9. Lipton RB, Bigal ME, Diamond M, et al. Migraine prevalence, disease burden, and the need for preventive therapy. *Neurology*. 2007;68:343-349.
10. Bille BS. Migraine in school children. A study of the incidence and short-term prognosis, and a clinical, psychological and electroencephalographic comparison between children with migraine and matched controls. *Acta Paediatr Suppl*. 1962;136:1-151.
11. Akhtar ND, Murray MA, Rothner AD. Status migrainosus in children and adolescents. *Semin Pediatr Neurol*. 2001;8:27-33.
12. Pryse-Phillips W, Aubé M, Bailey P, et al. A clinical study of migraine evolution. *Headache*. 2006;46: 1480-1486.
13. Zhu S. Status migrainosus. In: Roos RP, ed. *Medlink Neurology*. San Diego, CA: MedLink Corporation. Available at: www.medlink.com. Accessed August 28, 2018.
14. Wolff HG. Headache and cranial arteries. *Trans Assoc Am Physicians*. 1938;53:193-198.
15. Rapoport AM, Edvinsson L. Some aspects on the pathophysiology of migraine and a review of device therapies for migraine and cluster headache. *Neurol Sci*. 2019;40:75-80.

16. Goadsby PJ, Holland PR, Martins-Oliveira M, Hoffmann J, Schankin C, Akerman S. Pathophysiology of migraine: A disorder of sensory processing. *Physiol Rev*. 2017;97:553-622.
17. Gentile S, Rainero I, Daniele D, et al. Reversible MRI abnormalities in a patient with recurrent status migrainosus. *Cephalalgia*. 2009;29:687-690.
18. Robbins MS, Wang D, DeOrchis VS. Methylprednisolone for status migrainous vertigo and cephalic status migrainosus. *Headache*. 2010;50:328.
19. Negro A, Rocchietti-March M, Fiorillo M, Martelletti P. Chronic migraine: Current concepts and ongoing treatments. *Eur Rev Med Pharmacol Sci*. 2011;15:1401-1420.
20. Evans RW. Episodic daily migraine or episodic status migrainosus. *Cephalalgia*. 2018;38:1990.
21. Evans RW. Thomas Jefferson's headaches: Episodic daily migraines. *Headache*. 2006;46:1210.
22. Singh TD, Cutrer FM, Smith JH. Episodic status migrainosus: A novel migraine subtype. *Cephalalgia*. 2018;38:304-311.
23. Medina JL, Diamond S. Cyclical migraine. *Arch Neurol*. 1981;38:343-344.
24. Do TP, Remmers A, Schytz HW, et al. Red and orange flags for secondary headaches in clinical practice: SNNOOP10 list. *Neurology*. 2019;92:134-144.
25. Dodick DW. Clinical clues and clinical rules: Primary vs secondary headache. *Adv Stud Med*. 2003;3:87-92.
26. Evans RW. Migrainelike headache in a patient with a hemorrhagic pituitary macroadenoma. *Headache*. 1997;37:455-456.
27. Shabas D, Sheikh HU, Gilad R. Pituitary apoplexy presenting as status migrainosus. *Headache*. 2017;57:641-642.
28. Teodoro T, Ferreira J, Franco A, et al. Vertebral artery dissection mimicking status migrainosus. *Am J Emerg Med*. 2013;31:e3-5.
29. Bruera OC, de Lourdes FM, Gandolfo C, Saggese J, Giglio JA. Status migrainosus: An unusual presentation of a brain abscess. *Headache*. 1999;39:55-57.
30. Evans RW. Migraine mimics. *Headache*. 2015;55:313-322.
31. Migraineagain.com. <https://migraineagain.com/what-really-happens-when-you-go-to-emergency-with-migraine/>.
32. Whyte C, Tepper SJ, Evans RW. Expert opinion: Rescue me: Rescue medication for migraine. *Headache*. 2010;50:307-313.
33. Lofland JH, Johnson NE, Batenhorst AS, Nash DB. Changes in resource use and outcomes for patients with migraine treated with sumatriptan: A managed care perspective. *Arch Intern Med*. 1999;159:857-863. Erratum. In: *Arch Intern Med* 1999;159:2228.
34. Marcus DA. Treatment of status migrainosus. *Expert Opin Pharmacother*. 2001;2:549-555.
35. Saper JR, Silberstein S, Dodick D, Rapoport A. DHE in the pharmacotherapy of migraine: Potential for a larger role. *Headache*. 2006;46(Suppl. 4):S212-S220.
36. Huang Y, Cai X, Song X, et al. Steroids for preventing recurrence of acute severe migraine headaches: A meta-analysis. *Eur J Neurol*. 2013;20:1184-1190.
37. Vécsei L, Szok D, Nyári A, Tajti J. Treating status migrainosus in the emergency setting: What is the best strategy? *Expert Opin Pharmacother*. 2018;19:1523-1531.
38. Vinson DR. Treatment patterns of isolated benign headache in US emergency departments. *Ann Emerg Med*. 2002;39:215-222.
39. Minen MT, Tanev K, Friedman BW. Evaluation and treatment of migraine in the emergency department: A review. *Headache*. 2014;54:1131-1145.
40. Friedman BW, Greenwald P, Bania TC, et al. Randomized trial of IV dexamethasone for acute migraine in the emergency department. *Neurology*. 2007;27(69):2038-2044.
41. Orr SL, Aube M, Becker WJ, et al. Canadian Headache Society systematic review and recommendations on the treatment of migraine pain in emergency settings. *Cephalalgia*. 2015;35:271Y284.
42. Orr SL, Friedman BW, Christie S, et al. Management of adults with acute migraine in the emergency department: The American Headache Society evidence assessment of parenteral pharmacotherapies. *Headache*. 2016;56:911-940.
43. Ferrari MD, James MH, Bates D, et al. Oral sumatriptan: Effect of a second dose, and incidence and treatment of headache recurrences. *Cephalalgia*. 1994;14:330-338.
44. Ong J, De Felice M. Migraine treatment: Current acute medications and their potential mechanisms of action. *Neurotherapeutics*. 2018;15:274-290.
45. MacGregor EA. A review of frovatriptan for the treatment of menstrual migraine. *Int J Womens Health*. 2014;6:523-535.
46. Zafar MS, Stewart AM, Toupin DN, Cook AM, Baumann RJ. Continuous intravenous valproate as

- abortive therapy for pediatric status migrainosus. *Neurologist*. 2018;23:43-46.
47. Bakhshayesh B, Seyed Saadat SM, et al. A randomized open-label study of sodium valproate vs sumatriptan and metoclopramide for prolonged migraine headache. *Am J Emerg Med*. 2013;31:540-544.
 48. Wang SJ, Silberstein SD, Young WB. Droperidol treatment of status migrainosus and refractory migraine. *Headache*. 1997;37:377-382.
 49. Xu F, Arakelyan A, Spitzberg A, et al. Experiences of an outpatient infusion center with intravenous magnesium therapy for status migrainosus. *Clin Neurol Neurosurg*. 2019;178:31-35.
 50. Farooq MU, Majid A, Pysh JJ, Kassab MY. Role of intravenous levetiracetam in status migrainosus. *J Headache Pain*. 2007;8:143-144.
 51. Udelsmann A, Saccomani P, Dreyer E, Cunha d Costa AL. Treatment of status migrainosus by general anesthesia: A case report. *Rev Bras Anesthesiol*. 2015;65:407-410.
 52. Landsness EC, Wang LH, Bucelli RC. Ziprasidone as a potential abortive therapy for status migrainosus. *Neurohospitalist*. 2016;6:151-156.
 53. Woldeamanuel YW, Rapoport AM, Cowan RP. The place of corticosteroids in migraine attack management: A 65-year systematic review with pooled analysis and critical appraisal. *Cephalalgia*. 2015;35:996-1024.
 54. Marmura MJ, Silberstein SD, Schwedt TJ. The acute treatment of migraine in adults: The American headache society evidence assessment of migraine pharmacotherapies. *Headache*. 2015;55:3-20.
 55. Rozen TD. Emergency department and inpatient management of status migrainosus and intractable headache. *Continuum (Minneapolis)*. 2015;21:1004-1017.
 56. O'Brien HL, Kabbouche MA, Hershey AD. Treatment of acute migraine in the pediatric population. *Curr Treat Options Neurol*. 2010;12:178-185.
 57. Hussain A, Young WB. Steroids and aseptic osteonecrosis (AON) in migraine patients. *Headache*. 2007;47:600-604.
 58. Waljee AK, Rogers MA, Lin P, et al. Short term use of oral corticosteroids and related harms among adults in the United States: Population based cohort study. *BMJ*. 2017;357:j1415.
 59. Ogino Y, Kakeda T, Nakamura K, Saito S. Dehydration enhances pain-evoked activation in the human brain compared with rehydration. *Anesth Analg*. 2014;118:1317-1325.
 60. Jones CW, Remboski LB, Freeze B, Braz VA, Gaughan JP, McLean SA. Intravenous fluid for the treatment of emergency department patients with migraine headache: A randomized controlled trial. *Ann Emerg Med*. 2019;73:150-156.
 61. Richer L, Craig W, Rowe B. Randomized controlled trial of treatment expectation and intravenous fluid in pediatric migraine. *Headache*. 2014;54:1496-1505.
 62. Cohen SP, Bhatia A, Buvanendran A, et al. Consensus guidelines on the use of intravenous ketamine infusions for chronic pain from the American Society of Regional Anesthesia and Pain Medicine, the American Academy of Pain Medicine, and the American Society of Anesthesiologists. *Reg Anesth Pain Med*. 2018;43:521-546.
 63. Nicolodi M, Sicuteri F. Exploration of NMDA receptors in migraine: Therapeutic and theoretic implications. *Int J Clin Pharmacol Res*. 1995;15:181-189.
 64. Etchison AR, Bos L, Ray M, et al. Low-dose ketamine does not improve migraine in the emergency department: A randomized placebo-controlled trial. *West J Emerg Med*. 2018;19:952-960.
 65. Afridi SK, Giffin NJ, Kaube H, Goadsby PJ. A randomized controlled trial of intranasal ketamine in migraine with prolonged aura. *Neurology*. 2013;80:642-647.
 66. Benish T, Villalobos D, Love S, et al. The THINK (treatment of headache with intranasal ketamine) trial: A randomized controlled trial comparing intranasal ketamine with intravenous metoclopramide. *J Emerg Med*. 2019;56:248-257.
 67. Khan AN, Sachdeva S. Current trends in the management of common painful conditions of preschool children in United States pediatric emergency departments. *Clin Pediatr (Phila)*. 2007;46:626-631.
 68. Sheehy KA, Muller EA, Lippold C, Nouraie M, Finkel JC, Quezado ZM. Subanesthetic ketamine infusions for the treatment of children and adolescents with chronic pain: A longitudinal study. *BMC Pediatr*. 2015;15:198.
 69. Sheridan DC, Spiro DM, Nguyen T, Koch TK, Meckler GD. Low-dose propofol for the abortive treatment of pediatric migraine in the emergency department. *Pediatr Emerg Care*. 2012;28:1293-1296.
 70. Sheridan DC, Hansen ML, Lin AL, Fu R, Meckler GD. Low-dose propofol for pediatric migraine: A

- prospective randomized controlled trial. *J Emerg Med.* 2018;54:600-606.
71. Soleimanpour H, Taheraghdam A, Ghafouri RR, Taghizadieh A, Marjany K, Soleimanpour M. Improvement of refractory migraine headache by propofol: Case series. *Int J Emerg Med.* 2012;15:19.
 72. Moshtaghion H, Heiranizadeh N, Rahimdel A, Esmaeili A, Hashemian H, Hekmatimoghaddam S. The efficacy of propofol vs. subcutaneous sumatriptan for treatment of acute migraine headaches in the emergency department: A double-blinded clinical trial. *Pain Pract.* 2015;15:701-705.
 73. Masic D, Liang E, Long C, Sterk EJ, Barbas B, Rech MA. Intravenous Lidocaine for acute pain: A systematic review. *Pharmacotherapy.* 2018;38:1250-1259.
 74. Bell R, Montoya D, Shuaib A, Lee MA. A comparative trial of three agents in the treatment of acute migraine headache. *Ann Emerg Med.* 1990;19:1079-1082.
 75. Ayulo MA Jr, Phillips KE, Tripathi S. Safety and efficacy of IV lidocaine in the treatment of children and adolescents with status migraine. *Pediatr Crit Care Med.* 2018;19:755-759.
 76. Mooney JJ, Pagel PS, Kundu A. Safety, tolerability, and short-term efficacy of intravenous lidocaine infusions for the treatment of chronic pain in adolescents and young adults: A preliminary report. *Pain Med.* 2014;15:820-825.
 77. Szperka CL, Gelfand AA, Hershey AD. Patterns of use of peripheral nerve blocks and trigger point injections for pediatric headache: Results of a survey of the American Headache Society Pediatric and Adolescent Section. *Headache.* 2016;56:1597-1607.
 78. Korucu O, Dagar S, Çorbacıoğlu ŞK, Emektar E, Cevik Y. The effectiveness of greater occipital nerve blockade in treating acute migraine-related headaches in emergency departments. *Acta Neurol Scand.* 2018;138:212-218.
 79. Young W, Cook B, Malik S, Shaw J, Oshinsky M. The first 5 minutes after greater occipital nerve block. *Headache.* 2008;48:1126-1128.
 80. Insinga RP, Ng-Mak DS, Hanson ME. Costs associated with outpatient, emergency room and inpatient care for migraine in the USA. *Cephalalgia.* 2011;31:1570-1575.
 81. Marmura MJ, Goldberg SW. Inpatient management of migraine. *Curr Neurol Neurosci Rep.* 2015;15:13.
 82. Freitag FG, Lake A 3rd, Lipton R, Cady R, Diamond S, Silberstein S. Inpatient treatment of headache: An evidence-based assessment. *Headache.* 2004;44:342-360.
 83. Raskin NH. Repetitive intravenous dihydroergotamine as therapy for intractable migraine. *Neurology.* 1986;36:995-997.
 84. Eller M, Gelfand AA, Riggins NY, Shiboski S, Schankin C, Goadsby PJ. Exacerbation of headache during dihydroergotamine for chronic migraine does not alter outcome. *Neurology.* 2016;86:856-859.
 85. Williams DR, Stark RJ. Intravenous lignocaine (lidocaine) infusion for the treatment of chronic daily headache with substantial medication overuse. *Cephalalgia.* 2003;23:963-971.
 86. Modi SY, Dharaiya D, Katramados AM, Mitsias P. Predictors of prolonged hospital stay in status migrainosus. *Neurohospitalist.* 2016;6:141-146.
 87. Legault G, Eisman H, Shevell MI. Treatment of pediatric status migrainosus: Can we prevent the "bounce back"? *J Child Neurol.* 2011;26:949-955.
 88. Nović A, Kølves K, O'Dwyer S, De Leo D. Migraine and suicidal behaviors: A systematic literature review. *Clin J Pain.* 2016;32:351-364.
 89. Friedman LE, Zhong QY, Gelaye B, Williams MA, Peterlin BL. Association between migraine and suicidal behaviors: A nationwide study in the USA. *Headache.* 2018;58:371-380.
 90. Breslau N, Davis GC, Andreski P. Migraine, psychiatric disorders, and suicide attempts: An epidemiologic study of young adults. *Psychiatry Res.* 1991;37:11-23.
 91. Wang S-J, Juang K-D, Fuh J-L, et al. Psychiatric comorbidity and suicide risk in adolescents with chronic daily headache. *Neurology.* 2007;68:1468-1473.
 92. Harnod T, Lin CL, Kao CH. Risk and predisposing factors for suicide attempts in patients with migraine and status migrainosus: A nationwide population-based study. *J Clin Med.* 2018;7:269.
 93. Maasumi K, Tepper SJ, Krieglger JS. Menstrual migraine and treatment options: Review. *Headache.* 2017;57:194-208.
 94. Charles A. The pathophysiology of migraine: Implications for clinical management. *Lancet Neurol.* 2018;17:174-182.
 95. Munksgaard SB, Bendtsen L, Jensen RH. Detoxification of medication-overuse headache by a multidisciplinary treatment programme is highly effective: A comparison of two consecutive treatment methods in an open-label design. *Cephalalgia.* 2012;32:834-844.

96. Ferrari A, Stefani M, Sternieri S, Bertolotti M, Sternieri E. Analgesic drug taking: Beliefs and behavior among headache patients. *Headache*. 1997;37:88-94.
97. Foley KA, Cady R, Martin V, et al. Treating early versus treating mild: Timing of migraine prescription medications among patients with diagnosed migraine. *Headache*. 2005;45:538-545.
98. Goadsby PJ, Zanchin G, Geraud G, et al. Early vs. non-early intervention in acute migraine-‘Act when Mild (AwM)’. A double-blind, placebo-controlled trial of almotriptan. *Cephalalgia*. 2008;28:383-391.
99. Burstein R, Collins B, Jakubowski M. Defeating migraine pain with triptans: A race against the development of cutaneous allodynia. *Ann Neurol*. 2004;55:19-26.
100. Pascual J, Cabarrocas X. Within-patient early versus delayed treatment of migraine attacks with almotriptan: The sooner the better. *Headache*. 2002;42:28-31.
101. Hu XH, Ng-Mak D, Cady R. Does early migraine treatment shorten time to headache peak and reduce its severity? *Headache*. 2008;48:914.